10 May 2024 @ 12:17 PM 
 

Kohler Command to Predator 670 Adapter Kit

 
Kohler Command to Predator 670 Adapter Kit



This kit is comprised of our Kohler Riser Plate and our Kohler Adapter. This Riser Plate is a machined billet aluminum riser plate that is the exact same as the base of the Predator 670. It will raise it up to have the same crankshaft center line as the Kohler Command engine. The second component to this kit is our Kohler Adapter. The adapter bolts to the back of a Predator 670 flywheel with the hardware provided and allows Kohler drives to bolt on. It has a raised 1-7/8 pilot with (4) 5/16-18 threaded holes on a 3 pattern. This will work when replacing a Kohler Command with a Predator 670 V-Twin. The Command uses metric 8mm bolts. This will also work when replacing the older Kohler K-Series engines as well. Those flywheels are tapped 3/8-16 so you will use smaller bolts to hold on your adapter. This adapter adds about 3/4 to the rear of the Predator flywheel.

Share and Enjoy:
  • Digg
  • Sphinn
  • del.icio.us
  • Facebook
  • Mixx
  • Google
  • E-mail this story to a friend!
  • Furl
  • LinkedIn
  • Live
  • MySpace
  • Print this article!
  • Propeller
  • Reddit
  • description
  • Slashdot
  • Spurl
  • StumbleUpon
  • Technorati
  • TwitThis
  • YahooMyWeb
Tags Tags: , , ,
Categories: Uncategorized
Posted By: admin
Last Edit: 10 May 2024 @ 12 17 PM

EmailPermalink
 

Responses to this post » (None)

 

Sorry, but comments are closed. Check out another post and speak up!

 Comment Meta:
RSS Feed for comments
\/ More Options ...
Change Theme...
  • Users » 1
  • Posts/Pages » 10,038
  • Comments » 1
Change Theme...
  • VoidVoid « Default
  • LifeLife
  • EarthEarth
  • WindWind
  • WaterWater
  • FireFire
  • LightLight

Privacy Policy



    No Child Pages.

Terms Of Service



    No Child Pages.

Contact Us



    No Child Pages.